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7 AR B M INR18650-2500mAh 3. 6V 2500mAh

Ll
M5 2 AR Chinese
Name of Sample | 4 5 Rechargeable Li-ion Cell INR18650-2500mAh 3.6V 2500mAh
English
Houtph5 1119020122
Sample No.
Py T 4 ISP P T A
Consignor Henan Great Power Energy Co., Ltd
LY i T A 4 I P YA B A T
Manufacturer Henan Great Power Energy Co., Ltd
s B (CTAEIR PRI RAFET A
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Test method DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
. A TR BRI ROFUAET
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
£ 5 SN
A’#"" P £ R T S S 7
ppearance Blue Cylinder plastics film shell
3 P 3 S
#%&i’ H #] 2019-02-25 ﬁm‘bﬂl& H % 2019-03-01 ~ 2019-03-29
Accepted Date Test Date
9% B e BERRAEL s A ; Heshy s i ol s b JE R il ; SRR
2 Altitude simulation, Thermal test;Vibration, Shock, External short
Test Items circuit, Impact, Forced discharge
LK%, ZFERTFEKEE CRTERBEMIENE RO AFRAETM)
ST/SG/AC. 10/11/Rev. 6 38. 3FRYEZEK .,
KM 4k 4 The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests ia ST/SG/AC. 10/11/Rev. 6
Conclusion 38.3
=2 T 78 LA Hi i Rechargeable Lithium Cell
&
Comment
e SR O e /
Consignor 463000
Addross Post Code
ol 2 e kg B
Approver: ik Checker: Compller
R

Title:

FlR TR (Vice chief engineer)




L& A A

MR 2]

R AR

Shanghai Research Institute of Chemical Industry

Testing Co., Ltd. Test Report

NO. 1119020122

2/10
}?“_%. *‘—L‘L\mdﬁ E] z ﬁ: *&ﬁ%*ﬂ*&ﬁ%&k% *&;ﬂ‘]%% 4‘@ %_ie %.}i
Name of Test Standard requirement or The ;
No. s Clause Number of Standard Test Result Conclusion | Remark
gg)ﬁ)ﬂ «%-Tfiﬁﬁﬁi%ié%&ﬂ@iﬁ(%ﬁﬁﬁﬁ%nﬁ
) ST/SG/AC. 10/11/Rev. 6 38.3 RIT. 1 IEE 1
1 Eﬁﬁw UN Manual of Tests and Criteria i Sjlégjﬁpendix 1 ey 8 V)
Altitude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.1
simulation Passed
BREH (KFEREMZERHMENT R
SR FH) ST/SG/AC. 10/11/Rev. 6 38.3 RKT.2 | Wk 2
2 i UN Manual of Tests and Criteria See Appendix 2 %*& /
Thermal test  [s1/S6/AC. 10/11/Rev. 6 Section 38.3 Test T.2 Pasend
BAEHE (T ERRMEROEICT R bm
¥z T ST/SG/AC.10/11/Rev. 6.38.3 WMT. 3 | Lp& 3
3 . g UN Manual of Tests and Criteria See Appendix 3 k% e
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3 Havkad
BEE (KT R RDEROENT % Eﬁuﬁ%
ik FH) ST/SG/AC.10/11/Rev. 6 38.3 WIRT.4 | Ptk 4
4 UN Manual of Tests and Criteria : 4
Shock ST/SG/AC. 10/11/Rev. 6 Section 38.3 Tast.T. 4 |6 Appendix 4 p ;j: d /
FM) ST/SG/AC. 10/11/Rev. 6 38.3 RKT. 5 I 5
5 ﬂ%ﬁ% UN Manual of Tests and Criteria : Sjggﬁf)pendix 5 % 7
External short |S1/s6/AC.10/11/Rev. 6 Section 38.3 Test T.5 fic o
circuit
Bal T ERBRIEmmEN s A mbs
i FAtY ST/SG6/AC. 10/11/Rev. 6 38. 3 RIET. 6 KR 6
6 UN Manual of Tests and Criteria See Appendix 6 ﬁqsg 7
Impact ST/SG/AC. 10/11/Rev. 6 Section 38:3 Test T. % Bhisat
$g»&ﬂ (%fﬁﬁ&ﬁ}%ﬁﬁﬁ&ﬁé&%ﬁiﬁ&ﬂﬁ
ST/SG/AC. 10/11/Rev. 6 38.3 RIGT. 8 T [
7 gﬁfﬁum@‘ UN Manual of Tests and Criteria 5 szgﬁf)panix 7 ey 4 /
Forced discharge |s1/56/4C. 10/11/Rev. 6 Section 38.3 Test T.8 Paseai
This space intentionally left blank
; PREL
AW BRI AAF PR BT 21°C-22°C ; RERBEE : /%
Test Environment Ambient temperature:21°C-22°C:Ambient humidity:/%
Condition
YL j
5 Test Item
pemphn, | Totlen -
Subcontracted Test FOEBT | LA / R /
Condition Subcontracted | Name Post Code
Laboratory 3,4t 7 0,7 /
Address Tel
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A5 : RARE LA |
No. Name of Test Items Altitude simulation
& | HERE B el REE A | 5k | M4 0K | 4
%5 Sample Status V% g SN R T34 @, /% Mass Loss | Residual |3
Sample Mass oCcVv Mass ocv OoCcv Other
No. /g v /g A% 1% 1% Event
0L | joornrone o | 442027 415 |as2025| 414 0. 00 99.76 | o
002 | \oprpend 442031 | 415 442033 | 414 0. 00 99.76 | O
003 | joerra®® | 44.0664 | 4 1@ EEAGES | 4. 15 0. 00 99.76 | o
004 | pcraerd | 41124 48 | 1o | 414 0. 00 99.76 | O
005 | jprrakl  f 441401 | o6 | WMo | 414 0. 00 99.76 | o
006 | joprnand | 44, 22oasEESISRNIINE e | 4 0. 00 99.76 | 0
007 | ernarl P01 | B15 | w1l | N 0. 00 99.76 | o
008 | iorerriart S 0848 | W15 | 44.0863 | 4.14 0. 00 99.76 | o
009 | oo 44 2140 | B 19EGE BILOH| B 48 0. 00 99.76 | O
010 | oo N 2392 | 15 | 44.2386 | 4. 14 0. 00 99.76 | ©
3 2z ffhis spece intentionally

ik Lk V-RA D4R R-BE P-RK -k, RRA. LMA. LKL, AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ; BARE LA | AR
No. Name of Test Items Thermal test
W] B e SN et RBE A | gk | | S
%5 Sample Status RE | FRELE RE FF3%-%, /% | Mass Loss| Residual | %
Sample Mass ocv Mass ocv OCV |Other
No. /g v /g AY 1% /% | Event
1CYCHEA TR HY
001 | joermoam o | 442025 | 414 | 44.2013] 410 0.00 | 99.03 | o
002 b o ) 42933 {414 Lad2991| 410 0.00 | 99.03 | o
1CYCSEA TR H ;
003 | joyeron®RE | 44.0669 | 4150 | 4400649 | 4.1 0. 00 99.04 | o
004 | joreB 441126 | 48 | 4B4| 410 0.00 99.03 | o
005 | ioprrone o |441497 | 4S8 | 44.WB0| 410 0. 00 99.03 | o
ICYCSEA TR,
006 | icraneams | 44, 230me e L0 0. 00 99.03 | o
007 | jppnehs = g9 | M4 | 44108 | TG 0. 00 99.03 | o
008 | yorrcare gAY 0853 | 14 | 44.0880 | 4.10 0.00 99.03 | o
009 | oo 4 2142 | 8 14Qalpe Bliass B @P 0. 00 99.03 | o
010 | joeprnenn G 2386 | W14 | 44.2376 | 4.1Q 0,00 | 99.03 | o

\ g 2|This space intentionally
bR left blank

&ix: LR V-RA DR R-E F-RK 0-Lk. LRA. LK. LRE. LLEX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 5 HRAE LA | &
No. Name of Test Items Vibration
He | Hans Sa b ARG Aler |5 ik | #lab R | R
%5 Sample Status RE FAREE| RE FF3&-4, /% | Mass Loss | Residual | 3k
Sample Mass ocv Mass ocv ocv Other
No. /g IV /g /V 1% 1% Event
1CYCTEA TR
BO1 e omng | 4707 ] 442001 {4010 0.00 | 100.00 | o
ICYCTEA TR HL
002 |~ il h4a 2901 |- 410 | 44.2028 | . 4.10 0.00 | 100.00 | o©
003 | joyeci®Rm o 144.0649 | 4114 | 44.0653 | 4.11 0.00 | 100.00 | o
004 | o omEEm 0 |44.1114] 410 | 4472090 [ 410 0.01 | 100.00 | o
1CYCHEA TR HL
005 | eciomer® (441480 4@ |44 8o | 410 0.00 | 100.00 | o©
1CYCIEA A,
006 | gacicmers . | 44 223c iR ORENSEREE R 10 0.00 | 100.00 | o
1CYCIB A FE
007 | jercata = JEERTe | 4Mo | 441688 | TN 0.00 | 100.00 | o
1CYCHEA A H
008 | |elicmeA o 44.0840| 410 | 44.0836 | 4.10 0.00 | 100.00 [ o
1CYCHE A 7R H
009 | ool 2128 | 40 @t B & i 0.00 | 100.00 | o
010 | jercEeeNgii 2376 | 4M0 | 44.2380 |  4.10 0.00 | 100.00 | o
h) 1 2 {This space intentionall
J\ FﬁE o lefL1 b'vlannk1 o




LA T RRAS A PR 3]
& W R L -HA A
SRICI Testing Co., Ltd. Test Report— Appendix 4

NO. 1119020122

1CYC Fully charged

6/10
A5 i AR A B 4 #r it
No. Name of Test Items Shck
RIS A Bef R JE Aft
Ha |  mans oM e | WEEAS | sk luees | st
%5 Qatianle St;us V% Fr v, [k R FF ¥4, /& | Mass Loss | Residual | L
Sample 4 Mass ocv Mass OoCV OCV | Other
No /g A% /g v /% 1% Event
001 | oo | 442001 410 |as 2013 ‘410 0. 00 100.00 | o
002 | joyeroinn® | 4a.2028| 410 [ 442022 | 410 0. 00 100.00 | o
003 | joyopriend o | 440653 | 4. 11/40Ge3 [ 411 0. 00 100.00 | o
004 | oyorrien® o las1090| 4 W | 44 Wlse | 410 0. 00 100.00 | o
005 | yoraenm  las1ag0| o |4 B | 410 0. 00 100.00 | o
006 | jeverriein | 44 a1 s DR 0. 00 100.00 | o
007 | jororenn  PIosa| M0 | 44168 | 219 0..00 100.00 | o
008 | jororairie A 0836 | 4Mo0 [ 44.08%9 | 410 0. 00 100.00 | o
009 | 1oyl 2132 | AMOw O SR B 0. 00 100.00 | o©
010 LI 44.2380 |  4.10 | 44.2318 | 4.10 0.00 100.00 | o

* This space intentionally
LT 25 |

left blank

ik: LR V-RA DMK R F-RK 0-RME. BB, LMK, LKE. TAKX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% 5 R B 4 A S 4 i
No: Name of Test Items External short circuit
55 Sk A Mk @R &R E KIAR
Sample No. Sample Status Max. EXtem/aoéTemperature e bt
ke 1cyéczﬁﬁ§é§$ged 121 1 0
bla 1cyéc;{gﬁfcﬁhiged 119.5 0
e LCYC Fuly ohanged 115.9 =
004 1CYéC}zgﬁ§z§§ged 124. 7 0
oo 1cyécfggﬁ§§§ged 118.0 o
098 1c&{(1zcggﬁyé ﬁgged 117%% 0
L 1cvécggﬁ;£ ﬁf;ged 118.0 0
008 ICY(ISC}ZSﬁyé fﬁﬁged 117.% 0
e 1CYéC}Y?gﬁyé Zfl:}lrged 93.0 o
o 1o e 92. 0 :
Bl Fzepy |This space intentionally left

blank

#iE: D-MRIK R-AREL F-RK 0-AMIk. ALK, JLAKZ.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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e 6 AR B 4 A it
No. Name of Test Items Impact
S5 ok A A e R R & EARE
Sample No. Sample Status i Extern/a%Tempcrature Other Event
011 1(:\{1(:CY5C0%5 O?a?a%ity 19.7 0O
Bl ICYICC%’)CO%S(&?;%iLy 19.7 0
ey
ble 1CYICCY5%%30£4§§W 19.7 0
i 1CchCY5C0%50c%ffity 19.7 0
019 1CY1CCY5%%SOL?6f§ity 19.7 0
Bl F2epg | This space intentionally left

blank

&iE: DR F-RK 0-Lfk. BAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% ; BAAE L H | wRn
No. Name of Test Items Forced discharge
k5 ok A& AT
Sample No. Sample Status Cither Bvsnt
016 1cYC ﬁgnii?ffgfgfzrged 0
017 1cYC ﬁgﬁﬁi?i§?§gizrged 0
018 1cYC ﬁﬁﬂﬁf?f??f?firged 0
019 10YC IFCUYICIJ?%i?c!}?arged 0
020 1CYC 1I?(;chljy&ﬁ?ifglcfarged 0
021 1CYE ;fj‘ﬁcl?&uli}fc?arged O
022 10YC chixchlj;HE%ifglcf‘arged Y
023 1CYC 1F(l:JYl(j:l:Z.‘ﬁ%iﬁg:[crfaﬂged o
024 1CYC ll:('ijylclj?%:i?cfarged 0
025 1cYc ;%Yla?ﬁ?c?arged 0
026 5003{05 OIgJYl(:lj?%\i}E(c?arged 0
027 50CYC5 %?ﬁ%?%iffcfarged Y
028 5ocycsoFchlclij%iﬁ§cfarged Y
029 50CYC5(;‘<(I‘)YICI§-‘E§)§(CE§arged Y
030 socycsziﬁgzﬁuﬁé{cfarged Y
031 __ 50CYC5E AT o
50CYC Fully discharged
032 SOCYS?Sﬁif?fiﬁiilrged 0
033 50CY§?§E§i?éiESELrged 0
034 SOCYCS?EU%ClJ?%iﬁfCEEarged Y
035 SOCYCS?SuYﬁ%ﬁ?CEEJarged Y

HiE: D-fRIR F-RLK O-RAIR. ATk,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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